

NOTICE OF PRODUCT CERTIFICATION



CERTIFICATION NO:	<u>NI011058.01-R3</u>
DATE:	<u>01/16/2013</u>
CERTIFICATION PROGRAM:	<u>Structural</u>
COMPANY:	<u>Nan Ya</u>
CODE:	<u>661-1</u>
DATE:	<u>09/15/2020</u>

To verify that the "Notice of Product Certification" is valid, please visit www.NAMICertification.com to assure that the product is active and currently listed. This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. Please review and advise NAMI if any corrections are required to this document.

COMPANY NAME AND ADDRESS	PRODUCT DESCRIPTION
<p>Nan Ya Plastics Corporation USA 8989 North Loop East, Suite 800 Houston, TX 77029</p>	<p style="text-align: center;">Series "In-Swing Entrance Door with Sidelites" Fiberglass In-Swing Side Hinged Double Door w/Sidelites</p> <p style="text-align: center;">Configuration: OXXO</p> <p style="text-align: center;">Glazing: Insulating Glass(Tempered & Annealed)</p> <p>Frame: W-3703mm(145.75) H-2096mm(82.50")</p> <p>Panel: W-876mm(34.50") H-2008mm(79.07")</p> <p>Sidelite: W-876mm(34.50") H-2008mm(79.07")</p> <p>DLO: W-635mm(25.00") H-1601mm(63.00")</p>

SPECIFICATION	PRODUCT RATING
<p>AAMA/WDMA/CSA 101/I.S.2/A440-05</p>	<p>Class R-PG60 3639 x 2096 (146 x 83)-LW SHD Design Pressure = 2872 Pa (60 psf) Positive Design Pressure = 2872 Pa (60 psf) Negative Design Pressure = 2872 Pa (60 psf) Water Penetration Resistance Test Pressure = 287 Pa (6.00 psf) Qualifies Configurations: O/X/OX/XO/OXX/XXO/OXO/OXXO</p>

Product Tested By: Fenestration Testing Laboratory, Inc.
 Report No: FTL 6719/W-1549
 Expiration Date: **April 30, 2025**

A handwritten signature in black ink, appearing to be 'Shi'.

Administrator's Signature: _____

**NATIONAL ACCREDITATION AND
 MANAGEMENT INSTITUTE, INC.**

4794 George Washington Memorial Highway
 Hayes, VA 23072
 Tel: (804) 684-5124
 Fax: (804) 684-5122